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HYUNDAI L&C CO., LTD.
37

Buganggeumho-ro
Bugang-myeon
Sejong-si

South Korea

SCOPE

Intertek Building & Construction (B&C) was contracted by Hyundai L&C CO., LTD, 37,
Buganggeumho-ro, Bugang-myeon, Sejong-si, South Korea, to perform testing in accordance
with ASTM G155-13, Standard Practice for Operating Xenon Arc Light Apparatus for Exposure of
Non-Metallic Materials, ASTM D523-14(2018), Standard Test Method For Specular Gloss, and
ASTM D2244-16, Standard Practice for Calculation of Color Tolerances And Color Differences
From Instrumentally Measured Color Coordinates, on their tile samples. Results obtained are
tested values and were secured by using the designated test methods. Testing was conducted at
the Intertek test facility in Coquitlam, BC, Canada.

This report does not constitute certification of this product nor an opinion or endorsement by
this laboratory.
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This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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SUMMARY OF TEST RESULTS

TABLE 1. ASTM G155-13 TEST RESULTS

DESCRIPTION EXPOSURE OBSERVATIONS / RESULTS

Hanex Solid Surfaces Tiles | 1000 Hours No Visual change

TABLE 2. ASTM D523/TEST RESULTS

DESCRIPTION AG AE

Hanex Solid Surfaces Tiles | 0.4 0.57

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this
report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the
Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in
writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself
does not imply that the material, product, or service is or has ever been under an Intertek certification program.
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TEST METHOD

The specimen was evaluated in accordance with the following:

ASTM G155-13, Standard Practice for Operating Xenon Arc Light Apparatus for Exposure of Non-
Metallic Materials

ASTM D523-14(2018), Standard Test Method For Specular Gloss

ASTM D2244-16, Standard Practice for Calculation of Color Tolerances And Color Differences
From Instrumentally Measured Color Coordinates

MATERIAL SOURCE/INSTALLATION

The client submitted eight (8) samples to the Evaluation Center on April 20, 2019 (Coquitlam ID#

VAN1904201111-001). The samples were received in good condition and were suitable for
testing. The samples were not independently selected for testing.

EQUIPMENT

ASSET # DESCRIPTION MODEL CAL DUE DATE

P60612 Q-Lab QUV Weatherometer QUV/SE/120 12/14/19

P60610 T&D Temperature and Humidity Logger TR-72Ui 04/09/20
Spectro-Guide

P60616 BYK Spectrophotometer 45/0 Gloss 02/20/20

LIST OF OFFICIAL OBSERVERS

NAME COMPANY
Frank Gadea-Lopez Intertek B&C
Chris Chang Intertek B&C
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CONDITIONING

Before testing, the test specimen materials were held in standard laboratory conditions for at
least 24 hours at a temperature of 23 + 2°C and relative humidity of 50 + 5%.

UV EXPOSURE

Accelerated weathering was tested in accordance with ASTM G155-13, Standard Practice for
Operating Xenon Arc Light Apparatus for Exposure of Non-Metallic Materials. Three (3) of the
samples were subjected to 1000 hours of xenon arc light and the other matching five (5)
samples were kept as a control. The exposure cycle consisted of 102 minutes of light only,
followed by 18 minutes of light and water spray. Visual examination of the specimens was
conducted upon completion of the 1000 hours exposure to detect for any evidence of surface
changes when compared to the control specimens.

COLOR MEASUREMENTS

Color measurements were conducted in accordance with ASTM D2244-16, Standard Practice for
Calculation of Color Tolerances and Color Differences from Instrumentally Measured Color
Coordinates. Upon completion of the UV exposure, test specimens were measured for color
using a BYK Spectro-Guide 45/0 meter (D65/10°). Exposed samples were measured and
compared with control samples. AE values were recorded and reported.

GLOSS MEASUREMENTS

Gloss measurements were conducted in accordance with ASTM D523-14(2018), Standard Test
Method for Specular Gloss. Upon completion of the UV exposure, test specimens were
measured for gloss using a BYK Spectro-Guide 45/0 meter with 60° geometry. Exposed samples
were measured and compared with control samples. Specular gloss AG results were recorded
and reported.
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TEST SPECIMEN DESCRIPTION

The samples were identified as Hanex Solid Surfaces tiles. The tiles measured approximately 3
in.x 6 in.

CONCLUSION

The Intertek South Korea Hanex Solid Surfaces tiles identified and evaluated in this report have
been tested per ASTM G155-13, Standard Practice for Operating Xenon Arc Light Apparatus for
Exposure of Non-Metallic Materials, ASTM D523-14(2018), Standard Test Method For Specular
Gloss, and ASTM D2244-16, Standard Practice for Calculation of Color Tolerances And Color
Differences From Instrumentally Measured Color Coordinates. Results are presented in Section 2
of this test report.
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REVISION LOG

REVISION # DATE PAGES REVISION

0 06/21/19 N/A Original Report Issue

1 06/24/19 1-2 Name changed to Hyundai L&C CO., LTD.
2 09/18/19 All Added color/gloss results and procedure
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